
Base Frames and Hardware



Base Frames and Hardware
Item

Number Part Number DescriptionNote
Quantity Per

Package Assembly
1071225-NLA NLA - Frame, Base, Fixed Arm, Grey 1 11
1069969-NLA NLA - Frame, Base, Drop Arm, Grey 1 11 A

1026030 Bolt, Lug (5/16-24 x 1-3/8") 1 22
7930310-NLA NLA - Washer, Nylon (5/16 x 11/16 x 1/16") 25 13
1069974-NLA NLA - Caster with Brake - Rear (5") 1 24

1065215 Screw, Socket Button Head w/ Patch (5/16-18 x
3/4")

1 45
1069975-NLA NLA - Caster, Swivel - Front (4") 1 16
1069973-NLA NLA - Caster, Front Steering (4") 1 17 A

1037110 Screw, Hex Head (5/16-24 x 3-1/2") 1 28
1029407-NLA NLA - Ring, "D"  1 29 A

1022597 Screw, Phillips Pan Head Tap (#10-32 x 3/8") 1 210 A
1026906-NLA NLA - Locknut (5/16-24) 1 411

1025704 Washer, Flat (5/16 x 5/8 x 1/16") 1 212
1071230-NLA Kit, Drop Arm Frame Hardware 1 113 C

NLA - Glide, Plastic, Black 1 414
Pin, Locking 1 215
Spring, Arm Lock 1 216
NLA - Pin, Roll (5/64 x 5/8") 1 217
NLA - Knob 1 218

1071231-NLA Kit, Comfort Plus Hardware 1 119 A,D
1073999-NLA Kit, CP200 Only Hardware 1 119 E

A - This is not standard equipment on the CP200 model.  
C - Kit Incudes Items 14-18.  
D - Kit Includes Items 2-11.  
E - Kit Includes Items 2-6, 8 and 11.  

NOTE:

 


